
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist 

December 22, 2023 revised 
February 1, 2024 

X  
 
Maria D. Bebenek for Daniel Martin 
Daniel W. Martin, P.E. / Environmental Engineer Manager February 9, 2024 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0081795 

Facility Type 
Non-
Municipal APS ID 1082987 

Major / Minor Minor Authorization ID 1430300 

a 
Applicant and Facility Information 

a 

Applicant Name TKSM, LLC  Facility Name Williams Grove MHP  

Applicant Address 1190 Wyndsong Drive   Facility Address 1550 Williams Grove Road   

 York, PA 17403-4492   Mechanicsburg, PA 17055-5349  

Applicant Contact Kathy Rodas  Facility Contact Richard Foust  

Applicant Phone (717) 873-2817  Facility Phone (717) 873-2817  

Client ID 244594  Site ID 237238  

Ch 94 Load Status Not Overloaded  Municipality Monroe Township  

Connection Status   County Cumberland  

Date Application Received March 6, 2023  EPA Waived? Yes  

Date Application Accepted March 19, 2023  If No, Reason   

  

Purpose of Application NPDES permit renewal.  

a 

 

Summary of Review 

Quality Water Resources, Inc., on behalf of the TKSM, LLC (Authority/Permittee), applied to the Pennsylvania Department of 
Environmental Protection (DEP) for issuance of the NPDES permit.  The permit was last reissued on August 31, 2018 and 
became effective on September 1, 2018.  The permit expired on August 31, 2023 but the terms and conditions have been 
administratively extended since that time. 

The average annual design flow and hydraulic design capacity is 0.03 MGD. 

The WQM Part II No. 2185425 was issued on 5/27/1986, and WQM No. 2185425 T-1 ownership transfer was issued on 
12/19/2013. 

Sludge use and disposal description and location(s):  N/A because sludge is hauling by Smith’s Septic. 

Changes from the previous permit:  The E. Coli. monitoring and report requirements will add to the proposed permit. The 
minimum D.O. limits changed to 7.0 mg/L for Jun 1 to Sept 30 & 8.0 mg/L for Oct 1 to May 30 in the proposed permit. 

Based on the review outlined in this fact sheet, it is recommended that the permit be drafted.  A public notice of the draft 
permit will be published in the Pennsylvania Bulletin for public comments for 30 days. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0081795 
Williams Grove MHP 

2 

 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.03  

 Latitude 40º 8' 53.00"  Longitude -77º 1' 43.00"  

 Quad Name Mechanicsburg  Quad Code 1729  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Yellow Breeches Creek (CWF)  Stream Code 10121  

 NHD Com ID 56407191  RMI 21.65  

 Drainage Area 156 mi.2  Yield (cfs/mi2) See comments below  

 Q7-10 Flow (cfs) See comments below  Q7-10 Basis See comments below  

 Elevation (ft)  415  Slope (ft/ft)        

 Watershed No. 7-E  Chapter 93 Class. CWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status See comments below  

 Cause(s) of Impairment See comments below  

 Source(s) of Impairment See comments below  

 TMDL Status N/A  Name   

 
    

 Nearest Downstream Public Water Supply Intake United Water Company  

 PWS Waters Yellow Breeches Creek   Flow at Intake (cfs)        

 PWS RMI 7.42 miles  Distance from Outfall (mi) Approximate 14.00 miles  
 

 
Changes Since Last Permit Issuance:       
 
Drainage Area 
The discharge is to Yellow Breeches Creek at RMI 21.65.  A drainage area upstream of the discharge is estimated to be 
156 sq.mi. according to USGS PA StreamStats available at https://streamstats.usgs.gov/ss/.   
 
Stream Flow 
USGS gauging station No. 01571500 on Yellow Breeches Creek; the drainage area found to be 213 mi2 and Q7-10 found 
to be 58.9 cfs; located 3.1 miles above mouth also measures the hatchery flow and springs at Huntsdale (PA0037141) 
which results in a greater yield rate in the basin than actually exists.  The monthly hatchery discharge is estimated to be 
12.384 MGD during low-flow periods of the year and the gauge flow should be adjusted by subtracting the hatchery 
discharge as follows:   

Gauge flow = 58.9 cfs – (12.384*1.547) cfs = 39.74 cfs 
Yield Low flow = 39.74 cfs / 213 sq.mi = 0.19 cfs/sq.mi. 

Q7-10 = 156 sq.mi *0.19 cfs/sq.mi.= 29.6 cfs 
 
Yellow Breeches Creek 
Under 25 Pa Code §93.9o, Yellow Breeches Creek from LR 21012 (or SR 1007; Locust Point Road) to Mouth is 
designated as cold-water fishes.  No existing uses have yet been identified for Yellow Breeches Creek.  No special 
protection water is therefore impacted by the discharge.  As of March 16, 2018, 25 Pa Code §93.9o requires DO4 as an 
exception to specific criteria for Yellow Breeches Creek from LR 21012 to Mouth; however, a list of specific water quality 
criteria found in 25 Pa Code §93.7(a) does not contain DO4.  Therefore, no exceptions to criteria are applicable for this 
section of Yellow Breeches Creek.  A brief conversation with a regional DEP biologist revealed that a modification of the 
exception to criteria for this section of Yellow Breeches Creek is currently reviewed by Environmental Hearing Board 
(EHB).  This was also confirmed by the following Pennsylvania Bulletin Vol. 47 No. 42 published dated October 21, 2017 
with regard to EHB’s proposed rulemaking based on a triennial review of water quality standards:  
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0081795 
Williams Grove MHP 

3 

§ 93.9o. Drainage List O 
…During the previous triennial review, the Board deleted DO4 from the water quality standards. This standard applied to 
HQ-CWF streams. Since the criteria for HQ streams is based on the maintenance of existing water quality, the dissolved 
oxygen (DO) criterion for HQ-CWF streams was in contradiction to the expectation that existing quality will be protected 
and maintained for all HQ streams. Chapter 93 no longer contains a DO4 criterion. However, this section contains one 
exception to the criteria that references DO4, which is the Yellow Breeches Creek, main stem from LR 21012 to Mouth. 
The DO exception for the lower portion of the Yellow Breeches has appeared since at least 1968 to protect the 
world-renowned trout fishery that exists in this stream. The reference to DO4 is proposed to be deleted and 
replaced with equivalent language (DO = 7.0 mg/L, June 1 to Sept. 30). Since the DO1 standard was also updated 
during the previous triennial review to a value more protective than 7.0 mg/L during October 1 to May 31, the more 
protective standard of DO1 should be in place during that time period. Therefore, DO = 7.0 mg/L will only apply during the 
time period stipulated to ensure the maximum level of protection. 

Yellow Breeches Creek starting at RMI 22.38 is somehow split into two (2) segments; mainstem and a segment flows 
through the MHP.  These segments then join together right after the point where the discharge occurs.  The discharge is 
to the mainstem.  According to the latest integrated water quality report, assessment unit IDs 11427 & 14319, showed that 
the discharge is located in a stream segment listed as attaining uses.  However, the report also showed that the section of 
the segment flowing through the MHP is impaired for suspended solid and organic enrichment with low D.O. as a result of 
municipal point source.  This impairment is possibly caused by same impairments identified for Dogwood Run which 
either runs into this segment or further downstream of Yellow Breeches Creek.  Dogwood Run is a receiving water for 
Dillsburg WWTP.  At this time, all permit requirements for Williams Grove MHP STP will be developed to ensure that the 
discharge from this facility will not additionally contribute to or cause the impairment.            

The 2022 integrated water quality report, assessment unit IDs 11427 & 14319, showed that the discharge is located in a 
stream segment listed as attaining uses. 
 
Potable Water Supply Intake  
The nearest downstream public water supply intake is United Water Company located on the Yellow Breeches Creek, 
approximately 14 miles from the point of discharge.  Considering distance, nature and dilution, the discharge is not 
expected to significantly impact the water supply.    
 

Treatment Facility Summary 

a 
Treatment Facility Name: Williams Grove MHP 
 

WQM Permit No. Issuance Date 

2185425 5/27/1986 

2185425 T-1 12/19/2013 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 
Secondary With 

Phosphorus Reduction Extended Aeration Hypochlorite 0.03 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.03  Not Overloaded  Other WWTP 

 
Changes Since Last Permit Issuance:       
 
Other Comments: 
The facility utilizes an extended aeration process which consists of aeration tanks (3), clarifiers (2), chlorine contact tank 
(1), and post aeration tank (1).  
  
A sludge holding tank is available.    
 
Chemical used: 
Calcium hypochlorite tablets are used for disinfection.  Alum and Soda Ash are used for pH adjustment as needed. 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0081795 
Williams Grove MHP 

4 

Biosolids: 
The total sewage sludge/biosolids production within the facility for the previous year was 2.0 dry tons. 
 
Industrial/Commercial Users: 
There is no industrial or commercial contributor to the treatment plant. 
 

Compliance History 

Summary of DMRs: A summary of 12-month past DMR data is presented on the next page.   

Summary of Inspections: 4/23/2020: Mr. Benham, DEP’s environmental Program Compliance Specialist, conducted 
an administrative inspection.  There were no violations identified during inspection.   
 
11/12/2019: Mr. Benham, DEP WQS, conducted a compliance evaluation inspection.  The 
field test results were within permit limits.  The effluent appeared clear.   Recommendation 
was to install an effluent metering device that will be able to create a flow-proportional 
composite sample and accurate reporting of flow. 

Other Comments:  There are currently one (1) open violation with SCRO Safe Drinking Water unit associated 
with the permittee or the facility. 
    - 8/22/2023 – Safe Drinking Water – Failure to comply with uninterrupted system Service 
Plan requirements. 

 
Other Comments:      



NPDES Permit Fact Sheet NPDES Permit No. PA0081795 
Williams Grove MHP 

5 

 

Compliance History 

 
DMR Data for Outfall 001 (from November 1, 2022 to October 31, 2023) 

 
Parameter OCT-23 SEP-23 AUG-23 JUL-23 JUN-23 MAY-23 APR-23 MAR-23 FEB-23 JAN-23 DEC-22 NOV-22 

             Flow (MGD) 
Average Monthly 0.0076 0.0077 0.0082 0.008 0.0082 0.0085 0.0083 0.0083 0.0096 0.0093 0.012 0.0093 

Flow (MGD) 
Daily Maximum 0.0098 0.0102 0.0109 0.0138 0.0111 0.0121 0.0116 0.0115 0.0219 0.013 0.0302 0.0141 

pH (S.U.) 
Daily Minimum 7.5 7.4 7.3 7.4 7.4 7.2 7.0 7.1 7.1 7.1 7.0 7.0 

pH (S.U.) 
Daily Maximum 8.0 7.8 7.8 7.8 7.8 7.9 7.6 7.7 7.7 7.6 7.9 7.7 

DO (mg/L) 
Daily Minimum 8.2 7.6 8.0 7.8 8.0 9.3 9.2 9.7 9.7 9.8 9.0 9.1 

TRC (mg/L) 
Average Monthly 0.27 0.29 0.24 0.22 0.26 0.26 0.26 0.32 0.27 0.29 0.29 0.27 

TRC (mg/L) 
Instantaneous 
Maximum 0.41 0.41 0.36 0.33 0.44 0.44 0.42 0.49 0.49 0.49 0.58 0.51 

CBOD5 (mg/L) 
Average Monthly < 2.0 < 2.0 < 2.0 < 3.7 < 2.0 < 2.2 < 2.0 < 3.0 < 2.0 < 3.0 < 2.1 < 2.0 

TSS (mg/L) 
Average Monthly < 7.0 < 8.0 7.0 < 5.0 < 5.0 < 5.0 < 5.0 6.0 < 5.0 < 5.0 9.0 5.0 

Fecal Coliform 
(No./100 ml) 
Geometric Mean < 1 < 1 < 1 < 1 < 4 < 1 < 1 < 1 < 1 < 1 < 2 < 1 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 2 < 1 < 1 1 7 < 1 < 1 < 1 < 1 < 1 2 < 1 

Nitrate-Nitrite (lbs/day) 
Daily Maximum  2.0473   1.2298   1.7027   

0.68679
9  

Nitrate-Nitrite (mg/L) 
Daily Maximum  32.3   20.2   23.2   13.5  
Total Nitrogen 
(lbs/day) 
Daily Maximum  < 2.1107   < 1.2906   < 1.7761   

< 
0.73767

3  
Total Nitrogen (mg/L) 
Daily Maximum  < 33.3   < 21.2   < 24.2   < 14.5  
Ammonia (mg/L) 
Average Monthly < 0.1 < 0.211 < 0.152 0.197 0.222 < 0.159 < 0.143 < 0.144 0.31 < 0.174 < 0.137 < 0.1 



NPDES Permit Fact Sheet NPDES Permit No. PA0081795 
Williams Grove MHP 

6 

TKN (lbs/day) 
Daily Maximum  < 0.0634   < 0.0608   < 0.0734   

< 
0.05087

4  
TKN (mg/L) 
Daily Maximum  < 1.0   < 1.0   < 1.0   < 1.0  
Total Phosphorus 
(mg/L) 
Average Monthly 0.63 0.74 0.56 0.67 1.2 0.4 0.39 0.58 0.42 0.36 0.49 0.89 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0081795 
Williams Grove MHP 

7 

 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 0.03 

Latitude 40º 8' 53.00"  Longitude -77º 1' 43.00" 

Wastewater Description: Sewage Effluent 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

 
Comments:       
 
Water Quality-Based Limitations 
 
Ammonia (NH3-N): 
NH3N calculations are based on the Department’s Implementation Guidance of Section 93.7 Ammonia Criteria, dated 
11/4/97 (ID No. 391-2000-013).  The following data is necessary to determine the in-stream NH3-N criteria used in the 
attached WQM 7.0 computer model of the stream: 

* Discharge pH               =  7.0  (Default) 
* Discharge Temperature = 20°C  (Default) 
* Stream pH                   =  7.0  (Default) 
* Stream Temperature    =  20oC  (Default) 
* Background NH3-N = 0 mg/L (Default) 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0081795 
Williams Grove MHP 

8 

Regarding NH3-N limits, the attached computer printout of the WQM 7.0 stream model (version 1.1) indicates that a limit of 
25.0 mg/L as a monthly average and 50.0 mg/L instantaneous maximum (IMAX) are necessary to protect the aquatic life 
from toxicity effects at the point of discharge.  However, DEP’s SOP No. BPNPSM-PMT-033 recommends a monitoring 
requirement for NH3-N if WQM modeling results indicates that an average monthly limit of 25.0 mg/L is acceptable.  
Therefore, a year-round monitoring requirement for NH3-N will remain in the proposed permit.   
 
Dissolved Oxygen (D.O.): 
The D.O. goal is 6.0 mg/L.  However, a minimum D.O. of 7.0 mg/L for June 1 to September 30 and 8.0 mg/L for Oct 1 to 
May 31 is required per 25 Pa. Code § 93.7.  It is recommended that this limit be placed in the proposed permit to ensure 
the protection of water quality standards.  Recent DMRs and inspection reports show that the facility has been 
consistently achieving these limits.   
 
pH: 
The effluent discharge pH should remain above 6.0 and below 9.0 standard units according to 25 Pa. Code § 95.2(1).   
 
Carbonaceous Biochemical Oxygen Demand (CBOD5): 
The attached computer printout of the WQM 7.0 stream model (ver. 1.1) indicates that a monthly average limit of 25.0 mg/L, 
or secondary treatment, is adequate to protect the water quality of the stream.  However, the existing permit 25.0 mg/L as 
AML & 50.0 mg/L as IMAX will remain in the proposed permit. 
 
Fecal Coliform: 
The recent coliform guidance in 25 Pa. Code § 92a.47.(a)(4) requires a summer technology limit of 200/100 ml as a 